OSUGA

Q%

OSUGA BRAND
INTRODUCTION 2023



OSUGA

Q%

About OSUGA

Found in 2019, we are young and born to bring a
new pleasure for female.

We see the indeed desire of women and make it
into reality. Cuddly bird is our first design, it was
launched out in 2019 and became the best selling
sex toy in Taobao in the same year.

OSUGA speaks louder for all women who want to
have pleasure with themselves.
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Why OSUGA?

We see too many sex toys, they
look rough and in a low grade. All
of them are designed in male
perspective.

OSUGA wants to change this
situation. Sex is a wonderful and
greatful thing. Sex toys can be
elegant and beautiful.

The products we deliver to
customers should be an exquisite
gift and every woman can taste
how good it Is.
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A bit more about
OSUGA

2020

Cuddly Bird had been sold more
than 1M in July

Cuddly Bird won the IDEA award in
September

Became the first sex toy brand that
sold 10M in Taobao in November

Brand got upgraded as “OSUGA” in
November

2019

Found original brand “CW” in February

Cuddly Bird first shown in APl exhibition in
Shanghai in April

Cuddly Bird won the RedDot award in July

Cuddly Bird became the best selling sex toy in
November
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A bit more about
OSUGA

2021

Kristy Chu, the first brand ambassador in February

The brand spokesman Elephant Dee, the first sex toy
brand that makes a celebrity advertiising film in June

Moonflow was launched out in August
Lingeries line were launched out in October

Obonny was launched out in December and won DIA
award and Goldgreed award.

2022

The fisrt art show “ Her sex and sexuality” in
March

The candle lamp was launched out in May
Newyogo was launched out in June and won
the Reddot award and Goldden pin design

award.

The first pop up store was held sucessfully in
the A level supermarket in June

Oradio launched out in July
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reddot design award
Winner 2019

DESIGN
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Certificate of Confor

__ Certificate Number

Applicant:

Shenzhen Youxing Technology Co., Ltd.
Room 703, Tth Floor, Block B, Bojin Business Plaza
Chegongmiao, Tianan Community, Shatou Street, Futi

Manufacturer: Shenzhen Youxing Technology Co., Ltd.
Room 703, 7th Floor, Block B, Bojin Business Plaza

Chegongmiao, Tianan Community, Shatou Street, Futig

Product: oradio
Model No.: oradio
Test Standard: J55014-1 (H27)

The EUT described above has been tested by us with the listed standards and f
the Electrical Appliance and Material Control Law. It is possible to use PSE ma

compliance with this Law. It is only valid in connection with the test report numbs

Certificate of Conf
Applicant: Shenzhen Youxing Tachri:IZTQ? Co., I:L' b

Room 703, 7th Floor, Block B, Bojin Business P

Chegongmiao, Tianan Community, Shatou Stres
Manufacturer: Shenzhen Youxing Technology Co., Lid.

Room 703, Tth Floor, Block B, Bojin Business P

Chegongmiao, Tianan Community, Shatou Stres
Product: oradio

Model Mo.: oradio

Test Standard: IEC62321-1:2013
IEC62321-3-1:2013;IEC62321-4:2013+A1:2017
IEC62321-6:2015; IEC62321-T-1:2015;1EC623.

The EUT described above has been consolidated by us and found
RoHS directive 2011/85/EU its amendment Directive EU 2015/863
marking to demonstrate the compliance with this ReHS Directive. |
the test report number: DL-20220526006R.

RoHS

£, Baoqing Road Baoloms iodwsirial £ owc. Back
Cusngdong, China

E-mail Serviceiidi-cerronm  Tek J00-688-3552

Shenzhen DL Testing Technology Co., Lid.

Report No.:DL-20221212011R

FDA Test Report

Room 703, Tth Floor, Block B, Bojin Business Plaza, Mo.1 Tairan 7th Road,

Chegongmiao, Tianan Community, Shatou Street, Futian District, Shenzhen

Room 703, 7th Floor, Block B, Bojin Business Plaza, No.1 Tairan 7th Road,

Chegongmiao, Tianan Community, Shatou Street, Futian District, Shenzhen

Applicant Shenzhen Youxing Technology Co., Lid.
Address

Manufacturer Shenzhen Youxing Technology Co., Ltd.
Address

Product Name oradio

Brand Mame MIA

Model Number oradio

Series Model No.  N/A

Prepared By Shenzhen DL Testing Technology Co., Lid.

Address Part One of 301, A-2 Factory Building, Yalijia Industrial Plant, Mo. 87, Hengping
Road, Yuanshan Street, Longgang District, Shenzhen, China

Date of Receipt:  Dec.12, 2022

Date of Test: Dec.12, 2022 - Dec.15, 2022

Date of Report: Dec.15, 2022

Test Method Please refer to next page.
Test Result Please refer to next page.

Test Requested

FDA 21 CFR 177.1210-Chloroform-soluble extractive residues
FDA CPG 7117.06,07-Extractable lead and cadmium

FDA CPG 7117.05-Extractable lead

FDA CFR 21 177.1580-Total extractive residues

FDA CFR 21 175.300-Total extractive residues

Prepared (Engineer): Alisa Song

Reviewer (Supervisor): Jade Yang

This test report is based on a single evaluation of one sample of above mentioned products:
to be duplicated in exfracts without written approval of Shenzhen DL Testing Technology Co., Lid.

Conclusion

Pass

Pass

Pass

Pass
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o,
L.

not permitted

Test Report Tel: 400-688-3552 Web:www.di-cert.com

Email: service{@d|-cert.com
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Certificate of Conformity

urer:

dard:

Certificate Number: DL-20220531003C

Shenzhen Youxing Technology Co., Ltd.
Room 703, 7th Floor, Block B, Bojin Business Plaza, No.1 Tairan 7th Road,
Chegongmiao, Tianan Community, Shatou Street, Futian District, Shenzhen

Shenzhen Youxing Technology Co., Ltd.
Room 703, 7th Floor, Block B, Bajin Business Plaza, No.1 Tairan 7th Road,
Chegongmiao, Tianan Community, Shatou Street, Futian District, Shenzhen

oradio
oradio

EN IEC 55014-1:2021

EN IEC 61000-3-2:2019+A1:2021, EN 61000-3-3:2013+A1:2019
EN IEC 55014-2:2021

EN 61000-4-2:2009, EN IEC 61000-4-3:2020, EN 61000-4-4:2012,
EN 61000-4-5:2014+A1:2017, EN 61000-4-6:2014/AC:2015,

EN IEC 61000-4-11:2020

escribed above has been tested by us with the listed standards and found in compliance with
EMC directive 2014/30/EU. It is possible to use CE marking to demonstrate the compliance
AC Directive. It is only valid in connection with the test report number. DL-20220531003E.

., Led
o 8, Baoging Road, Baolong Industrial Zone,Baclong Street
g. China

Tel: 400-688-1552

npplier’s Declaration of Conformity

—____ Certificate Number: DL-20221215019C

int: Shenzhen Youxing Technology Co., Ltd.

Room 703, Tth Floor, Block B, Bojin Business Plaza, No.1 Tairan 7th Road,
Chegongmiao, Tianan Community, Shatou Street, Futian District, Shenzhen

icturer:  Shenzhen Youxing Technology Co., Ltd.

Room 703, 7th Floor, Block B, Bojin Business Plaza, No.1 Tairan 7th Road,
Chegongmiao, Tianan Community, Shatou Street, Futian District, Shenzhen

t: oradio
No.: oradio

andard: FCC Part 15 Subpart B
ANSI C63.4:2014

tificate is part of the full test report(s) and should be read in conjunction with it. The referred Test
| show that the product complies with standard(s) recognized as giving presumpfion of
wce with the essential requirements in the specified FCC standard. It is only valid in connection

test report number: DL-20221215019E
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DL Testing Technology Co., Ltd. Report No.: DL-20220526005R

EEE REPORT

n Youxing Technology Co., Ltd.

3, 7th Floor, Block B, Bojin Business Plaza, No.1 Tairan 7th Road,
miao, Tianan Community, Shatou Street, Futian District, Shenzhen

n Youxing Technology Co., Ltd.

3, 7th Floor, Block B, Bojin Business Plaza, No.1 Tairan 7th Road,
miao, Tianan Community, Shatou Street, Futian District, Shenzhen

n DL Testing Technology Co., Ltd.

of 301, A-2 Factory Building, Yalijia Industrial Plant, No. 87, Hengping
anshan Street, Longgang District, Shenzhen, China

2022
2022 - Jun. 01, 2022

fied by client, to assess the reuse/recycle/recovery ofthe submitted
nder article 7 of Directive 2012/19/EU

rt is true and effective and the results of the test meet the requirements
, this product is qualified.

Manager
Dec. 15,2022
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L

Kiko Zeng

Jade Yang

evaluation of one sample of above mentioned products. It is not permitted to
tten approval of Shenzhen DL Testing Technology Co., Litd.

688-3552 Web:www.dl-cert.com Page 1 of 6
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The first themed sexual wellness pop up store in China
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OSUAGpopup store -
21-31,Jul, 2022

UniWalk, Baoan, Shenzhen

- f TS
— The first sextoy popup store =~ = =
A'show up like a'gallary in China- -
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The first sexual wellness brand located in
shopping-mall in China
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The first sex toy

brand own the

w1 China

First sex wellness brand
go in by art show,

Brand influence
cover more than
300m people

More than 1000+
customers have
products from OSUGA
everyday

The view counts
more than 50m

of the first
advertising filry

Rank 4th in wechat
stibscription of bra
Infl

d

share their stories withY OSUGA
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OSUGA, new aesthetics sex wellness
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THANK YOU
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